
Group: LDW 442

Engine: LDW 442   Drawing: B

CONN.ROD/PISTON/CRANKSHAFT/FLYWHEEL/CRANKCASE/EQUALIZER/BREATHER SYST.

POS. CODE DESCRIPTION Qty

  1 8211.277 ring set     std. 1

  1 8211.278 ring set +0,25 1

  1 8211.279 ring set +0,50 1

  2 6502.889 PISTON SET   std 1

  2 6502.890 PISTON SET +0,25 1

  2 6502.891 PISTON SET +0,50 1

  3 1640.137 big end bushing     std. 2

  4 1630.048 small end bushing 2

  5 7770.256 roller 3 X 5 4

  6 1770.176 bolt M 7 X 1 X 36 4

  7 1526.277 CONNECTING ROD 2

  8 1051.328 CRANKSHAFT 1

  9 8400.120 lockpin 1

 10 1111.251 equalizer shaft (left side) 1

 11 1111.250 equalizer shaft (right side) 1

 12 2280.163 crankshaft wooddruff key 1

 15 4936.270  1

 16 4936.269 equalizer drive gear 1

 17 4936.270  1

 18 7625.319 washer 1

 19 1780.140 bolt M 10 X 30 1

 20 4400.089 gear cover gasket 1

 21 2635.013 gear cover 1

 22 9730.409 screw M 6 X 30 10

 23 1213.511 seal ring 30X52X7 1

 24 1213.509 seal ring 70X88X8 1

 25 9881.524 flyweel with crown gear 1

 26 1780.140 bolt M 10 X 30 3

 27 9080.182 plug diam.10 1

 28 1611.237 supp.bearing     std. 3

 29 1200.037 rubber oil seal 2

 30 1970.496 sleeve 3

 31 1760.138 screw 4

 32 9820.222 special screw mm 90+10 6

 33 7625.130 washer diam. 10,2 6

 34 9820.191 screw 4

 35 5976.009 filtering element 1

 36 4580.219 gasket 1

 37 2610.113 decanter cover 1

 38 9730.389 screw 4

 39 3630.174 clamp 2

 40 9400.162 breather line 1

 41 1160.057 circlip 4

 42 8480.113 gudgeon pin 2

 43 1510.962 CRANKCASE 1

 44 886R.05 plug 1

 45 9027.007 plug 1

 46 4670.060 copper gasket diam.12 1

 47 <------> see Pos. B25 0

 48 6902.221 eXtension 1

 49 7565.011 washer diam.10 1

 50 1780.179 screw M 10 X 1,25 X 225 1

printed by LOMBARDINI:   11/08/2010  -      1



Engine: LDW 442  Drawing: B

printed by LOMBARDINI:   11/08/2010


